s ss. FCC RF Test Report Report No. : FR511612F

58

Mode Band Edge

U-NII-8_802.11ax HE20_CH229_Partial RU-26RU8_7095MHz

ANT 1+2
Pol. Vertical Fundamental
Date: 20260302 Date; 20250302
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
15 05 PEAK_BE(UND)._
PEAK_BE(UNI_8E '
100 100
T2
5D S hmlspneos gty s A ) by TP w5 o e
Peak M
30 %
115
175
6505 6994, 7083, T2 T261. 7350 0
Frequency (MHz) 1000 4. 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 70985 5.7 88.20 3093 3880 .56 .02 3.5 253 138 PEAK Miz dBuV/n dBuv/m dwy di/m B B o deg
7 T7265.01 54.84 74.00 -19.16 38.34 36,60 13.05 33.15 253 138 PEAK 1 7095.00 B85.62 ------ ------ 69.59 36.50 12.65 3312 253 138 PEAK
Date: 20260302 Date; 20250302
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
15 i
1
100

100 AVG_BE(UNI)_SE!
AVG_BE(UNI)_6E
525 =

1 2 525
Avg N
30 m——/,_/__/\_,_,_/""wj

115
115
6505 6994, 1083, TiL T261. 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBu/m dBuv/m dv dB/m A8 B m deg —
1 72308 4.60 68.20 -23.5% 2819 36.57 13.03 315 253 138 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TIHRG M.62 5400 9.8 1802 3.8 13.08 3316 253 138 AVERAGE 1 70500 78.50 - - 6248 36.50 1.65 3.2 253 138 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C169 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

110
Mode Band Edge
U-NII-5_802.11be EHT20_CH1_Single RU-26RUQ0_5955MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
1
71O R AT SO T SN N bl 525 bt et
Peak
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5857.66 53.57 B8.20 -34.63 38.38 36.51 11.52 32.84 187 115 PEAK 1 5955.00 9110 ------ ------ 75,91 36.70 11,37 32.88 167 115 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
mn il A BEQN
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg

1 5825.84 43.28 68.20 -14.92 27.99 36.55 11.57 31.83

107 115 AVERAGE

68.55 36.70 11.37 32.88 187

115 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

110
Mode Band Edge
U-NII-5_802.11be EHT20_CH1_Single RU-26RUQ0_5955MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
1
LY LIT P ———— Y [ K25 b it
Peak
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5826.82 54.09 88.20 -34.11 38.80 36.55 11.57 32.83 233 149 PEAK 1 5955.00 87.%6 ------ ------ .37 36.70 1137 32.88 233 149 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
mn il A BEQN.
Avg
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5919.22 43.27 68.20 -14.93 28.09 36.64 11.41 32.87 233 149 AVERAGE 1 5955.00 8.13 ------ - 64.94 36.70 11.37 32.88 233 149 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
111
Mode Band Edge
U-NII-8_802.11be EHT20_CH229 Single RU-26RU8_7095MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 20250302 Date: 20250342
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
1
5 - PEAK_BE(UND_6]
PEAK_BE(UNI)_6E I
100 00
1 2
* a k T T | SZSW
Peak %5 .
115
115
6505 6994, 7083, T2 T261. 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, 200
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 72695 5.5 88.20 -3.66 39.14 3.53 13.00 B 15 108 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1603 ST 740 -18.23 3.8 .60 13.05 PG 135 108 PEAK 170500 95.95 - - 79.92 3650 1.65 302 135 108 PEAK
Date: 20250302 Date: 20250342
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
s s !
100 00 AVG_BEIUNI) G|
04 AVG_BE(UNI_6E
' i 2 525
Avg
30 %
115
115
6505 6994, 7083, T2 T261. 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, 200
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TLT3 450 68.20 -23.70 1807 .55 13.00 31 135 108 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TI5A8 460 5400 -9.40 2810 .60 13.06 33.16 135 108 AVERAGE 1 70500 88.87 ------ - 7.8 3650 1.6 3.2 135 108 AVERAGE
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s ss. FCC RF Test Report Report No. : FR511612F

111

Mode Band Edge

U-NII-8_802.11be EHT20_CH229_Single RU-26RU8_7095MHz

ANT 1+2
Pol. Vertical Fundamental
Date: 20260302 Date; 20250302
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
15 05 PEAK_BE(UND)._
PEAK_BE(UNI_8E
100 100
1 2
LY F—— bt P " " Ty el s
Peak M
30 %
115
175
6505 6994, 7083, T2 T261. 7350 0
Frequency (MHz) 1000 A4, 80, 470, 5960, 1]
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 7.9 .60 88.20-3.56 8.2 3654 1.2 B4 24 149 PEAK Miz dBuV/n dBuv/m dwy di/m B B o deg
? 7318 54.44 74.00 -19.56 37.94 36,58 13.08 33.16 254 140 PEAK 1 7095.00 88.25 ------ ------ 72,12 36.50 12.65 3312 254 140 PEAK
Date: 20260302 Date; 20250302
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
o s
' 1
100 0 AVG_BEIUNI) B!
s AVG_BE{UNI_6E
' 12 525
Avg N
30 35.0_//—7)—“‘/'/_-,#-'
115
175
6505 6994, 7083, T2 T261. 7350 0
Frequency (MHz) 1000 A4, 80, 470, 5960, 1]
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 T8 442 6820 -B.T8 28.00 36.55 13.02 3.5 254 140 AVERAGE Miz dBuV/n dBuv/m dwy di/m B B o deg
7 725032 44.43 5400 -9.57 27.94 36,60 13.04 33.15 254 140 AVERAGE 1 7895.00 79.25 ------ - 63.22 36.50 12.65 33.12 254 140 AVERAGE
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s ss. FCC RF Test Report Report No. : FR511612F

Mode

112

Band Edge

U-NII-5_802.11be EHT20_CH1_Small RU-106+26_OFDMA_1_5955MHz

ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
1
525 " ol o ) ! ’ 525 bty bt b
Peak
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5876.80 53.50 88.20 -34.70 38.32 36.55 11.48 32.8% 363 117 PEAK 1 5955.00 9191 ------ oo 16,72 36.70 11,37 32.88 363 117 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
7““ il A BEQN
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5862.80 43.39 68.20 -24.81 28.20 36.53 11.51 32.85 363 117 AVERAGE 1 5955.00 B4.24 ------ - 69.05 36.70 11.37 32.88 363 117 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C174 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

112
Mode Band Edge
U-NII-5_802.11be EHT20_CH1_Small RU-106+26_OFDMA_1_5955MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
1
525 - ; - ok 525 ¥ L
Peak M
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5900.74 53.74 88.20 -34.46 38.56 36.60 11.4 32.86 314 180 PEAK 1 5955.00 88.48 ------ ------ 3.9 36.70 1037 32.88 314 180 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
7““ il A BEQN.
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 585146 43.33 68.20 -24.87 28.14 36.50 11.53 32.84 314 180 AVERAGE 1 5955.00 80,55 ------ oo 65.36 36.70 11.37 32.88 314 180 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

113
Mode Band Edge
U-NII-8_802.11be EHT20_CH229 Small RU-106+26_OFDMA_2_ 7095MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 20250302 Date: 20250342
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
1
5 - PEAK_BE(UND._§]
PEAK_BE(UNI)_6E I
100 00
1 2
i it -t s o 525 W
Peak %5 .
115
115
6505 6994, 7083, T2 T261. 350 0
Frequency (MHz) 1000 240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TISRAT .26 .20 -33.94 37.96 .08 1096 34 1M 108 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TISA8 S50 7400 -19.50 3800 .60 13.06 3.6 134 108 PEAK 170500 95.88 ------ - 79.85 3650 1.65 302 134 108 PEAK
Date: 20250302 Date: 20250342
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
05 s f
100 0 ANG_BEUN) G|
04 AVG_BE(UNI_6E
’ 2 525
Avg 30 350-/_"_”__,,/—“-‘/’““"*
115
115
6505 6994, 7083, T2 T261. 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TR451 461 68.20-23.59 1808 3655 13.00 314 134 108 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 OTHT. M50 5400 -9.46 2803 36.59 13.08 3316 134 108 AVERAGE 170500 87.49 ------ - 146 3650 1.6 3.2 134 108 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C176 of C238
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
113
Mode Band Edge
U-NII-8_802.11be EHT20_CH229 Small RU-106+26_OFDMA_2_ 7095MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 W5 FEAK._BE{UNI)_
PEAK_BE{UNT)_8E I
700 00
1 2
i3 o ‘ st £25 M
Peak %5 .
115
115
5 6994, 7083, T2, T261. 7350 )
Frequency (MHz) 1000 A4, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 T17.06 4.6 88.20 -33.54 .60 .05 174 B3 BB 137 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
? 725055 55.57 74.00 -18.43 39.08 36.60 13.04 33.15 258 137 PEAK 1 7095.00 B86.26 ------ ------ 70.23 36.50 12.65 3312 28 137 PEAK
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
|
700 0l AVG_BE(UNI)_f¥!
" AVG_BE(UNI_6E
' 1 2 525
v sl B0 -
115
115
5 6994, 7083, T2, T261. 7350 )
Frequency (MHz) 1000 4. 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 7305 446 68.20 -23.74 18.09 .51 13.00 3.1 2B 137 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 T310.84 44.53 54.00 -9.47 28.03 36,38 13.08 33.16 258 137 AVERAGE 1 7095.00 78.19 ------ ------ 62,16 36.50 12.65 33.12 258 137 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
114
Mode Band Edge
U-NII-5_802.11be EHT80_CH7_Large RU 484+242_4 5985MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK_BE[UNI).6E 1225
1050 1040
1 PEAK.BE{UNI)_§
00
104 100
31 P 1 525 W
Peak
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5921.48 53.02 88.20 -35.18 37.84 36.64 11.41 32.87 118 113 PEAK 1 5985.00 88.12 ------ - 7.9 36.70 1135 32.88 118 113 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1050 AV BEON 6 f0ad
i1 i1
104 100
525 ; 525
Avg I
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5897.80 43.35 68.20 -24.85 28.16 36.60 11.45 32.86 118 113 AVERAGE 1 5985.00 79.45 ------ - 64.28 36.70 11,35 32.88 118 113 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
114
Mode Band Edge
U-NII-5_802.11be EHT80_CH7_Large RU 484+242_4 5985MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
52.5wwww'vww‘w»www1 525 Warkdsbtdgr
Peak M
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5914.12 52.87 88.20 -35.33 37.69 36.63 11.42 32.87 267 149 PEAK 1 5985.00 85.29 ------ - 7015 36.70 11,33 32.89 267 149 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 ’ 525
Avg i
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5921.32 43.34 68.20 -24.86 28.16 36.64 11.41 32.87 267 149 AVERAGE 1 5985.00 76.5 ------ ------ 6131 36.70 11,37 32.88 267 149 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
115
Mode Band Edge
U-NII-8_802.11be EHT80_CH215 Large RU 484+242 1 7025MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
o5 s FEAK._BE(UNI),
PEAK_BE{UNI)_8E I
700 00
] 2
s I R . 525 W
Peak %5 .
115
115
55 T0%. 1, T204, . 7350 )
Frequency (MHz) 1000 A4, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TI6T.50 S4.57 §8.20 -3.63 338 .M 108F B3 1B 107 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
? 726240 53.86 74.00 -20.14 37.37 36.60 13.04 33.15 128 107 PEAK 1 7025.00 91.45 ------ ------ 75.69 36.40 12.47 3311 128 107 PEAK
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
700 00
" AVG_BE(UNI_6E
' 1 1 525
N
v sl B0
115
115
55 T0%. 1, T204, . 7350 )
Frequency (MHz) 1000 4. 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 7583 4049 68.20 -B3.71 1802 .51 13.00 31 1B 107 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
? 727518 44.67 54.00 -9.33 28.18 36,60 13.05 33.16 128 107 AVERAGE 1 7025.00 B.61 ------ ------ 66.85 36.40 12.47 3311 128 107 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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saranas. FCC RF Test Report

Report No. : FR511612F

Mode Band Edge
U-NII-8_802.11be EHT80_CH215 Large RU 484+242 1 7025MHz
ANT
Pol. Vertical Fundamental
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 o5
PEAK_BE{UNI)_8E
700 00
1 ]
525 R P vl b ! 525
Peak %5 .
115
115
55 T0%. 1, T204, . 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 T0LS5 53.99 8820 -M.21 363 .50 13.00 B B4 14 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
? T334 5400 74.00 -19.98 37.53 36,57 13.08 3316 254 142 PEAK 1 705.00 83.12 ------ ------ 67.36 36.40 12.47 3311 234 142 PEAK
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
700 0l AVG_BEUNI)
" AVG_BE(UNI_6E
' i 2 05 L
Avg 350 350/’/‘_)_,‘/*/"*_‘
115
115
55 T0%. 1, T204, . 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 T8LI 447 68.20 -B.T3 1804 3656 13.00 315 254 142 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 THL.97 44.61 54.00 -9.39 28.10 36.60 13.07 33.16 254 142 AVERAGE 1 705.00 74.32 ------ ---- 98.56 36.40 12.47 3311 254 142 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : C181 of C238




FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
116
Mode Band Edge
U-NII-5_802.11be EHT160_CH15_ Large RU 996+484 4 6025MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK. BE(UNI. B 1225
1050 1040
PEAK_BE(UNI)
00 I
104 100
1
LT RS S ) 525 ity st )
Peak
30 30
115 115
815 5681, 5931, 5993, 049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5967.60 53.71 88.20 -34.49 38.52 36.62 11.43 32.86 142 111 PEAK 1 6025.00 87.52 ------ ------ .39 36.69 1134 32.9 142 111 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1050 AV BEON 6 f0ad
i1 i1
104 100
525 ; 525
30 30
115 115
815 5681, 5931, 5993, 049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5860.84 43.47 68.20 -24.73 28.28 36.52 1151 32.84 142 111 AVERAGE 1 6025.00 77.81 ------ - 62,69 36.59 11.44 32.91 142 111 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

116
Mode Band Edge
U-NII-5_802.11be EHT160_CH15_ Large RU 996+484 4 6025MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
525 ’ —— o 525 Wttt
Peak
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5924.40 53.08 88.20 -35.12 37.90 36.65 11.40 32.87 275 148 PEAK 1 6025.00 82.79 ------ - 67.67 36.59 11.44 32.91 275 148 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 525
Avg ‘
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5826.40 43.31 68.20 -24.89 28.02 36.%5 1L.57 32.83 275 148 AVERAGE 1 6025.00 74.09 ------ - 38.97 36.59 10144 32.91 275 148 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
117
Mode Band Edge
U-NII-8_802.11be EHT160_CH207_Large RU 996+484 1 6985MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 2050342 Date: 20250342
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
i7.5 s PEAK_BE{UNH)TB
PEAK_BE{UNHJ_BE I
100 00
1 2
s R 5
Peak %5 . M
115
175
6%25 6850, 6975, T100. 7285, 7350 0
Frequency (MHz) 1000 24 a0, 4720, 5860, 200
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 TH8.03 5550 88.20 366 39.46 36.00 12.81 3.3 13 110 PEAK Miz dBuV/n dBuv/m dwy di/m B B o deg
1 T3R5 51 7400 -19.49 38.03 36.55 13.09 306 139 110 PEMK 1 6985.00 89.99 ------ - 7449 36.30 1.30 300 139 110 PEMK
Date: 2050342 Date: 20250342
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
05 05 1
100 0 AVG_BE(UN
04 kVG_BE[UNHJ_BE
' 2 525
v sl 30
115
175
6%25 6850, 6975, T100. 7285, 7350 0
Frequency (MHz) 1000 24 a0, 4720, 5860, 200
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 73438 450 68.20 -B.70 28.06 36.57 13.02 3.5 139 110 AVERAGE Miz dBuV/n dBuv/m dwy di/m B B o deg
1 72830 4.5 5480 -9.44 28.06 36.60 13.06 33.16 139 110 AVERAGE 1 6985.00 BL.A5 ------ - 65.98 36.30 12.26 33.09 139 11 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C184 of C238

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




s ss. FCC RF Test Report Report No. : FR511612F

117

Mode Band Edge

U-NII-8_802.11be EHT160_CH207_Large RU 996+484_1_6985MHz

ANT 1+2
Pol. Vertical Fundamental
Date: 20260302 Date; 20250302
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
15 i
PL\K_BE[UNHJ_BE
100 100
1 2
i i * 525W
Peak %5 .
115
175
6%25 6850, 6975, T100. 7285, 7350 0
Frequency (MHz) 1000 4. 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 72063 5.8 88.20 -3.32 3847 3654 .01 B 266 149 PEAK Miz dBuV/n dBuv/m dwy di/m B B o deg
? 726313 54.96 74.00 -19.04 38.45 36,60 13.07 33.16 266 140 PEAK 1 6985.00 BL.B2 ------ ------ 66.35 36.30 12.26 33.89 266 140 PEAK
Date: 20260302 Date; 20250302
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
15 i
100 0 AVG_EE[UNHTB
s kVG_BE[UNHJ_BE
' § 2 525
Avg
30 %
115
175
6%25 6850, 6975, T100. 7285, 7350 0
Frequency (MHz) 1000 4. 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 T4 M40 6820 -B.79 2798 3655 13.02 3.4 266 140 AVERAGE Miz dBuV/n dBuv/m dwy di/m B B o deg
7 T7256.88 44.60 54.00 -9.40 28.11 36,60 13.04 33.15 266 140 AVERAGE 1 6985.00 72.63 ------ ------ 57.14 36.30 12.29 33.10 266 140 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C185 of C238

TEL : +86-512-57900158
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s ss. FCC RF Test Report Report No. : FR511612F

Mode

118

Band Edge

U-NII-5_802.11be EHT320_CH31_Large RU 996*2+484_6_6105MHz

ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
] M&A,MWMM
LYL oyt An 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 528,74 54.45 88.20 -33.75 38.93 36.66 11.65 32.79 218 113 PEAK 1 6105.00 8.2 ------ ------ 70.00 36.35 1185 32.93 218 113 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 56%8.14 44.02 68.20 -24.18 28.53 36.60 11.67 32.78 218 113 AVERAGE 1 6105.00 75.5 ------ ------ 60.33 36.32 1177 32.92 218 113 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C186 of C238
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s ss. FCC RF Test Report Report No. : FR511612F

Mode

118

Band Edge

U-NII-5_802.11be EHT320_CH31_Large RU 996*2+484_6_6105MHz

ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK_BE[UNI).6E 1225
1050 1040
15 i1
104 100
1
YL ——— Himibig b 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5693.55 54.63 88.20 -33.57 39.15 36.59 11.67 32.78 295 150 PEAK 1 6105.00 80.24 ------ ------ 85,11 36.31 1174 32.92 295 150 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
525 i 525
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5765.79 43.89 68.20 -24.31 28.40 36.61 11.66 32.78 295 150 AVERAGE 1 6105.00 71.44 ------ - 36,31 36.31 1074 32.92 295 150 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C187 of C238
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saranas. FCC RF Test Report

Report No. : FR511612F
Mode Band Edge
U-NII-8_6525-7125_802.11be EHT320_CH191 Large RU 996*2+484 7 6905MHz
ANT
Pol. Horizontal Fundamental
Date: 20250303 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
5 - PEAK_BE(N 6
JEAK_BE{UNHJ_BE I
100 00
1 2
i 1 At i2§
Peak
30 %
115
115
6%45 866 6987, T108. T2, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TI455 590 §8.20 -3.26 M1 45 1291 B3 M 11 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TISLED A6 7A.00-19.4 3T .60 13.04 PS4 101 PEAK 1 6905.00 89.58 ------ - 9 BB 1.6 308 0 11 P
Date: 20250303 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
o s
) 1
100 0 AVG_BE(UNI)_
04 [AVG_BE(UNII_6E
) i 2 525
Avg
30 %
115
115
6%45 866 6987, T108. T2, 350 0
Frequency (MHz) 1000 240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 70L3 45.55 68.20 -2.65 29.03 36.54 13.00 314 24 101 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
17001 45.80 5400 -8.16 29.34 .60 13.06 33.16 204 111 AVERAGE 1 6905.00 80.54 ------ ----— 65.25 6.4 113 3308 204 110 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number

: C188 of C238




saranas. FCC RF Test Report

Report No. : FR511612F

119
Mode Band Edge
U-NII-8_6525-7125_802.11be EHT320_CH191 Large RU 996*2+484 7 6905MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 20260303 Date; 20250303
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 o5
JEAK_BE[UNHJ_BE
700 00
1 2
i3 5
Peak
30 %
115
115
85 6865. 6997, TA08. 2. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 71676 507 88.20 -3.03 3.1 .45 174 B3 O6 150 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
2 T273.77 54.00 74.00 -20.00 37.50 36.60 13.05 33.15 306 150 PEAK 1 6905.00 B80.11 ------ - 64.82 36.20 12.17 33.08 386 150 PEAK
Date: 20260303 Date; 20250303
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
700 0l AVG_BE(UNI
" AVG_BE(UNII_6E
. 1 7 525
Avg
30 %
115
115
85 6886. 6997, TA08. 2. 7350 )
Frequency (MHz) 1000 240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 7299 45.26 68.20 -2.94 1880 .58 13.03 315 306 150 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg

1 TAE 4.7 400 -8.73 28.81 36.33 13.10 3317 306 150 AVERAGE

.48 36.24 12.13 33.08 386 150 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
120
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Large RU 996*3_4_6105MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
15 i1
104 100
1
55 bttt 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5661.42 54.64 88.20 -33.56 39.20 36.52 11.68 32.76 220 117 PEAK 1 6105.00 83.01 ------ - 67.84 36.32 1177 32.92 220 117 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
150 AVG_BE(ONI) 1050
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 562623 44.86 68.20 -13.34 29.51 36.40 1L.70 32.75 220 117 AVERAGE 1 6105.00 74,54 ------ - 39.37 36.32 1077 32.92 220 117 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number
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s ss. FCC RF Test Report Report No. : FR511612F
120
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Large RU 996*3 4 _6105MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
15 i1
104 100
1
525t s b 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 56%.61 54.15 88.20 -34.05 38.67 36.59 11.67 32.78 306 177 PEAK 1 6105.00 79.92 ------ - 64.81 36.56 11.46 32.91 306 177 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 1 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5650.71 45.30 68.20 -22.90 29.87 36.50 11.69 32.76 306 177 AVERAGE 1 6105.00 72.21 ------ - .09 36.41 10,62 32.91 386 177 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C191 of C238
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saranas. FCC RF Test Report

Report No. : FR511612F

121
Mode Band Edge
U-NII-8_6525-7125_802.11be EHT320_CH191_Large RU 996*3_1_6905MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 20260303 Date; 20250303
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 W5 PEAK_BE(UNN_6i
JEAK_BE[UNHJ_BE
700 00
1 2
525 S 55
Peak M
30 %
115
115
85 6885. 6997, TA08. 2. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
170709 5.4 88.20 3286 W92 655 1.0 B M 12 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
? 728345 54.56 74.00 -19.44 38.06 36.60 13.06 33.16 202 112 PEAK 1 6905.00 B86.00 ------ ------ 70.69 36.28 12.11 33.07 200 112 PEAK
Date: 20260303 Date; 20250303
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
1
700 0l AVG_BE(UNID
" AVG_BE(UNII_6E
. 1 2 525
Avg
30 %
115
115
85 6885. 6997, TA08. 2. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TISLT7 45.40 68.20 -2.80 199 36.01 1283 313 M2 112 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 T28L.64 45.59 54.00 -B.A1 29.09 36.60 13.06 33.16 202 112 AVERAGE 1 6905.00 77.44 ------ ----- 62,12 36.28 12.11 33.07 200 112 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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saranas. FCC RF Test Report

Report No. : FR511612F

121
Mode Band Edge
U-NII-8_6525-7125 802.11be EHT320_CH191 Large RU 996*3 1 6905MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 20250303 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
ir5 a5
JEAK_BE{UNHJ_BE
100 00
1
i FR i2§
Peak
30 %
115
115
6%45 6866 6987, T108. T2, 350 0
Frequency (MHz) 1000 240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 7013 5.5 88.20 368 3006 3.50 13.00 B W3 151 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TISHEL .62 7400 -19.38 313 .60 13.04 B M3 I51PEAK 1 6905.00 78.37 ------ - 63.08 3633 1.14 308 2939 151 PEMK
Date: 20250303 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
ir5 a5
100 0 AVG_BE(UNY_6
04 [AVG_BE(UNII_6E
: i Z 525
Avg
30 %
115
115
6%45 866 6987, T108. T2, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 7M40.67 45.55 68.20 -2.65 29.48 36.02 1078 313 13 151 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TN 5.7 G400 873 BB .60 13.04 35 23 151 AVERAGE 1 6905.00 69.57 ------ - .28 3620 1.07 3.08 293 151 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C193 of C238
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s ss. FCC RF Test Report Report No. : FR511612F

122

Mode Band Edge

U-NII-5_802.11be EHT320_CH31_Large RU 996*3+484 8_6105MHz

ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
15 i1
104 100
1
528 Ll il - 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 574174 54.41 88.20 -33.79 38.88 36.68 11.65 32.80 220 119 PEAK 1 6105.00 82.79 ------ - 67.62 36.32 1177 32.92 220 119 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1050 AV BEON 6 f0ad
i1 i1
1
700 10 N G_BE(UNI)
525 i 525
Avg i e
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5713.44 4482 68.20 -13.38 29.32 36.63 11.66 32.79 220 119 AVERAGE 1 6105.00 74,25 ------ - 39.08 36.32 1177 32.92 220 119 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C194 of C238
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
122
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Large RU 996*3+484 8 6105MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
15 i1
104 100
1
52 Bt it it 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5701.% 54.02 88.20 -34.18 38.54 36.60 11.66 32.78 307 177 PEAK 1 6105.00 80.14 ------ ------ 65.03 36.39 11.64 32.92 307 177 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1050 AV BEON 6 f0ad
i1 i1
104 100
525 3 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5730.27 44.60 68.20 -13.60 29.08 36.66 11.65 32.79 307 177 AVERAGE 1 6105.00 7023 ------ - 36,11 36.41 10,62 32.91 307 177 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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s ss. FCC RF Test Report Report No. : FR511612F

123

Mode Band Edge

U-NII-8_6525-7125_802.11be EHT320_CH191_Large RU 996*3+484_8 6905MHz

ANT 1+2
Pol. Horizontal Fundamental
Date: 202603403 Date; 202503403
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
05 s PEAK_BE(UNW 6
JEAK_BE[UNHJ_BE '
100 100
i
525 st i s
Peak
30 %
115
175
6%45 666 6987, T108. T2, 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 72448 .55 8820 -3.65 3805 3653 13.01 3.4 205 110 PEAK Miz dBuV/n dBuv/m dwy di/m B B o deg
1 7219.80 4.69 74.80 -19.31 38.19 36.60 13.06 3306 05 111 PEMK 1 6905.00 B5.77 ------ ------ 70.45 36.28 1.1 307 W5 101 PEM
Date: 202603403 Date; 202503403
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
15 i
1
100 0 AVG_BE(UAIYS
s AVG_BE{UNI_6E
. 1 2 525
Avg
30 %
115
175
6%45 666 6987, T108. T2, 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
170747 45.40 68.20 -22.80 28.95 36.57 13.03 3.5 205 110 AVERAGE Miz dBuV/n dBuv/m dwy di/m B B o deg
1737 4530 5480 -B.70 2879 36.60 13.07 33.06 205 111 AVERAGE 1 6905.00 76,61 ------ ------ 61,34 36.26 12.08 33.07 265 110 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C196 of C238
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saranas. FCC RF Test Report

Report No. : FR511612F

Mode Band Edge
U-NII-8_6525-7125_802.11be EHT320_CH191 Large RU 996*3+484 8 6905MHz
ANT
Pol. Vertical Fundamental
Date: 20250303 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
ir5 a5
JEAK_BE{UNHJ_BE
100 00
12
i ‘ g i2§
Peak %5 .
115
115
6%45 666 6987, T108. T2, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 T30.80 SA.80 88.20 -33.40 337 .56 13.00 B W6 153 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 OT08 SA.BL 7400 -19.19 3.3 .60 13.04 BAS M6 153 PEAK 1 6905.00 77.26 ------ - 6194 3627 1.2 307 9% 153 PEAK
Date: 20250303 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
ir5 a5
100 0 AVG_BE(UNI._§
[AVG_BE(UNII_6E
s i 7 55
Avg i 30
115
115
6%45 866 6987, T108. T2, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 7140 45.20 68.20-2.99 1905 3.03 1076 3313 26 153 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TIBLEA 45.40 5400 -8.60 2890 .60 13.06 33.16 296 153 AVERAGE 1 6905.00 68.67 ------ ----— 53.36 36.29 1.09 33.07 296 153 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C197 of C238
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
124
Mode Band Edge
U-NII-5_802.11be EHT80_CH7_Puncturing 20M_4_5985MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
1 PEAK_BE(UNI)8
00
104 100
1
YL pa——— 525 thmpaststiiy
Peak
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 58%.36 53.18 88.20 -35.02 38.00 36.59 11.45 32.86 181 111 PEAK 1 5985.00 89.42 ------ - 7433 36.70 1129 32.9 181 111 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
150 AVG_BE(ONI) 1050
i1 i1
104 100
525 525
1
Avg ]
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5920.36 43.19 68.20 -25.01 28.01 36.64 11.41 32.87 181 111 AVERAGE 1 5985.00 79.22 ------ - 64.13 36.70 11.29 32.99 181 111 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

124
Mode Band Edge
U-NII-5_802.11be EHT80_CH7_Puncturing 20M_4_5985MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
LTI E 525 W
Peak
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5874.12 53.36 88.20 -34.84 38.17 36.55 11.49 32.8% 278 151 PEAK 1 5985.00 85.99 ------ ---oe- 70.88 36.70 11.30 32.89 278 151 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 ; 525
Avg (SN
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5910.60 43.16 68.20 -25.04 27.97 36.62 11.43 32.86 278 151 AVERAGE 1 5985.00 76.28 ------ - 6114 36.70 11.33 32.89 278 151 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
125
Mode Band Edge
U-NII-8_802.11be EHT80_CH215 Puncturing 20M_1_7025MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 202603403 Date; 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
15 05 PEAK_BE(UNN),
PEAK_BE(UNI_8E '
100 100
1 2
525 bl i : 05
Peak %5 .
115
175
6585 7058, 3. 204, . 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 799 .43 88.20 -3.77 38.00 3656 1.2 3.5 204 112 PEAK Miz dBuV/n dBuv/m dwy di/m B B o deg
? 731533 55.00 74.00 -19.00 38.51 36,57 13.08 33.16 204 112 PEAK 1 7025.00 92.5 ------ ------ 76.99 36.33 12.34 3310 204 112 PEAK
Date: 202603403 Date; 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
o 05 1
100 0 AVG_BE(UNI) m
s AVG_BE{UNI_6E
' 1 ? 525
Avg
30 %
115
175
6585 7058, 3. 204, . 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 71429 445 68.20-B.75 28.39 3643 1076 3.3 204 112 AVERAGE Miz dBuV/n dBuv/m dwy di/m B B o deg
7 725437 4452 54.00 -9.48 28.03 36.60 13.04 33.15 204 112 AVERAGE 1 7025.00 BL.BL ------ - 67.24 36.33 12,34 33.10 204 112 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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s ss. FCC RF Test Report Report No. : FR511612F

Mode

125

Band Edge

U-NII-8_802.11be EHT80_CH215_Puncturing 20M_1_7025MHz

ANT 1+2
Pol. Vertical Fundamental
Date: 20250303 Date: 202503403
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1054 1050
ir5 a5
PEAK_BE(UNI)_6E
100 00
1 K
. ] SZSMW
Peak %5 .
115
115
6585 7058, ik a0, . 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 71553 549 8820 -3.71 W7 K45 1091 B M 150 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 THLTD S50 7400 -19.46 300 .51 1340 BT M3 150 PEAK 1 705.00 83.49 - - 67.89 36.34 1236 300 283 150 PEAK
Date: 20250303 Date: 202503403
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1054 1050
ir5 a5
100 0 AVG_BE(UNID
04 AVG_BE(UNI_6E
' 1 ? s L
Avg
%1 35I0*/_)_‘_/,_,_/w-"_~"—l
115
115
6585 7058, ik a0, . 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 729.04 4.5 68.20 -23.67 18.07 .58 13.03 315 23 150 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1OTHOAS 443 G400 957 1.9 .2 1300 BT M3 150 AVERAGE 1 5.0 3.9 - e 5839 3634 136 300 283 150 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C201 of C238
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126
Mode Band Edge
U-NII-5_802.11be EHT160_CH15_ Puncturing 40M_4_6025MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
PEAK_BE(UNI)
00 L
104 100
1
525 S - 525 W
Peak M
30 30
115 115
815 5681, 5931, 5993, 049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5907.64 53.69 88.20 -34.51 38.51 36.61 11.43 32.86 224 116 PEAK 1 6025.00 87.12 ------ - 72,00 36.61 1141 32.99 224 116 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1050 AV BEON 6 f0ad
i1 i1
104 100
525 i 525
Avg R
30 30
115 115
815 5681, 5931, 5993, 049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5909.84 43.86 68.20 -24.34 28.67 36.62 11.43 32.86 224 116 AVERAGE 1 6025.00 78.41 ------ - 63.29 36.59 11.44 32.91 224 116 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C202 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

126
Mode Band Edge
U-NII-5_802.11be EHT160_CH15_ Puncturing 40M_4_6025MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
15 i1
104 100
525 it i ! 525 Vbbb
Peak
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5897.24 53.23 88.20 -34.97 38.05 36.59 11.45 32.86 286 152 PEAK 1 6025.00 84,98 ------ - 69.86 36.61 11.41 32.99 286 152 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5858.04 44.19 68.20 -24.01 28.99 36.52 11.52 32.84 286 152 AVERAGE 1 6025.00 75.20 ------ - 60.08 36.61 11.41 32.99 286 152 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
127
Mode Band Edge
U-NII-8_802.11be EHT160_CH207_Puncturing 40M_1_6985MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 20250303 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
1
5 - PEAK_BE(N
PL\K_BE[UNHJ_BE
100 00
1
525 el bt 525
Peak
30 %
115
115
6%25 6850, 6975, T100. 7285, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 7938 5498 88.20-3.2 M7 K4 1300 B N9 10 PEK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1OTH9.B AT A0 -19.9 BT K50 141 BY W9 10 PEK 1 6985.00 91.43 ------ - T5.98 3630 1.4 309 209 110 PEAK
Date: 20250303 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
0 w5 1
100 00 AVG_BE(UN
04 kVG_BE[UNHJ_BE
: 0 525
Avg
30 %
115
115
6%25 6850, 6975, T100. 7285, 350 0
Frequency (MHz) 1000 240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 730.63 45.24 68.20 -2.9% 2881 3.6 13.00 315 209 11 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TBLL 4545 5400 -8.55 1895 .60 13.06 33.16 209 110 AVERAGE 1 6985.00 82.86 ------ ----— 6739 3630 1.7 300 209 110 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C204 of C238
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saranas. FCC RF Test Report

Report No. : FR511612F

Mode Band Edge
U-NII-8_802.11be EHT160_CH207_Puncturing 40M_1_6985MHz
ANT
Pol. Vertical Fundamental
Date: 20260303 Date; 20250303
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 o5
PE\K_BE[UNHJ_BE
700 00
12
i3 ' ' 5
Peak
30 %
115
115
715 £850. 6975, 100, T25. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TUL50 SA.46 §8.20 -33.74 .06 .53 13.00 B M 148 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 T7261.88 54.80 74.00 -19.20 38.31 36.60 13.04 33.15 288 148 PEAK 1 6985.00 B.28 ------ ------ 66.81 36.30 12.27 33.18 288 148 PEAK
Date: 20260303 Date; 20250303
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
1
700 0l AVG_BE(UNIAs
" kVG_BE[UNHJ_BE
. 7 525
Avg
30 %
115
115
715 £850. 6975, 100, T25. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TBLE 5.7 68.20 -9 8.8 .56 13.00 3.5 2B 148 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 T270.00 45.29 54.00 -B.71 28.79 36.60 13.05 33.15 288 148 AVERAGE 1 6985.00 73.B4 ------ ----- 98,37 36.30 12.27 33.10 288 148 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number 1 C205 of C238




s ss. FCC RF Test Report Report No. : FR511612F

128

Mode Band Edge

U-NII-5_802.11be EHT160_CH15_Puncturing 20M_8_6025MHz

ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
PEAK_BE(UNI)
00 O
104 100
T . " 525 S—
Peak
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5837.64 52.99 88.20 -35.21 37.74 36.53 11.55 32.83 225 116 PEAK 1 6025.00 87.71 ------ - .59 36.59 1144 3291 25 116 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 1 525
Avg R WP e
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5914.88 44.03 68.20 -14.17 28.85 36.63 11.42 32.87 225 116 AVERAGE 1 6025.00 78.36 ------ ------ 63.24 36.59 11.44 32.91 225 116 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C206 of C238

TEL : +86-512-57900158
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s ss. FCC RF Test Report Report No. : FR511612F

Mode

128

Band Edge

U-NII-5_802.11be EHT160_CH15_Puncturing 20M_8_6025MHz

ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
525 525
Peak
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 582612 53.45 B8.20 -34.75 3B.16 36.55 11.57 32.83 ;2 152 PEAK 1 6025.00 83.37 ------ - 68.25 36.61 11.41 32.9 1 152 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
815 5681, 5931, 5993, 049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5833.68 44.04 68.20 -24.16 28.78 36.53 11.% 32.83 272 152 AVERAGE 1 6025.00 7473 ------ - 39.61 36.61 11.41 32.99 272 152 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C207 of C238
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F
129
Mode Band Edge
U-NII-8_802.11be EHT160_CH207_Puncturing 20M_1_6985MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 20250303 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
\
ir5 s PEAK,_BE(UNI), 6
PEAK_BE{UNHJ_BE
100 00
1 i
3 T SESM
Peak
30 %
115
115
6%25 6850, 6975, T100. 7285, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 71750 5.0 88.20 -390 30.25 6.4 1074 B3 W6 101 PEK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TBLG S50 7400 -19.50 3800 .60 13.06 316 26 101 PEAK 1 6985.00 90.93 ------ - To46 3630 1.7 300 06 111 PEAK
Date: 20250303 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
ir5 75 1
100 0 AVG_BE(UNI
04 kVG_BE[UNHJ_BE
) i z 525 L
Avg
%0 3&0M
115
115
6%25 6850, 6975, T100. 7285, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 TH375 45.35 68.20 -2.85 1898 36.51 13.00 3314 206 111 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1OTI5.00 45.23 5400 877 T3 .59 13.07 316 206 111 AVERAGE 1 6985.00 8227 ------ - 66.80 36.30 12.17 3.0 206 111 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C208 of C238
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s ss. FCC RF Test Report Report No. : FR511612F

Mode

129

Band Edge

U-NII-8_802.11be EHT160_CH207_Puncturing 20M_1_6985MHz

ANT

1+2
Pol. Vertical Fundamental
Date: 20850343 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
i7.5 a5
PEAK_BE{UNHJ_BE
100 00
1 2
i3 ' Heguined 5
Peak
Bl %
115
175
6%25 6850, 6975, T100. 7285, 7350 0
Frequency (MHz) 1000 2240, 80, 4720, 5860, 200
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBu/m dBuv/m dv dB/m A8 B m deg —
1 716438 5.3 88.20 -3.85 B 3603 1067 B3 W7 M9 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1719000 55.14 74.00 -18.86 38.60 36.60 13.06 33.16 267 149 PEAK 1 6985.00 BO.47 ------ - 6499 36.30 1.8 3300 287 149 PEM
Date: 20850343 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
i7.5 a5
1
104 0 AVG_BE(UNT 6
04 kVG_BE[UNHJ_BE
) 0 525
Avg
3Bl %
115
175
6%25 6850, 6975, T100. 7285, 7350 0
Frequency (MHz) 1000 2240, 80, 4720, 5860, 200
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 730.63 45.12 68.20 -23.08 28.69 36.56 13.00 315 207 149 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TBAB 5.0 .00 BB 2872 36.60 13.06 3306 267 149 AVERAGE 1 698500 7335 ---o oo .87 36.30 1.8 3300 287 149 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C209 of C238

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

130
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Puncturing 80M+40M_6_6105MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
5ty ity 55 w
Peak MWM
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 552372 54,32 88.20 -33.88 39.50 36.15 1138 32.71 220 114 PEAK 1 6105.00 84,99 ------ ------ 69.88 36.51 11.51 32.91 220 114 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5634.64 44.68 68.20 -13.52 29.30 36.84 11.69 32.75 220 114 AVERAGE 1 6105.00 7535 ------ - 60.18 36.32 1177 32.92 220 114 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : C210 of C238




SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

130
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Puncturing 80M+40M_6_6105MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
15 i1
104 100
1
GLE " v 525 s
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5772.34 54,34 88.20 -33.86 38.86 36.66 11.63 32.81 284 157 PEAK 1 6105.00 80.73 ------ - 65.60 36.31 1174 32.92 284 157 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5695.08 44.53 68.20 -13.67 29.05 36.39 11.67 32.78 284 157 AVERAGE 1 6105.00 71,5 ------ ------ 56,38 36.54 11.49 32.91 284 157 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : C211 of C238




SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

Mode Band Edge
U-NII-8_6525-7125 802.11be EHT320_CH191 Puncturing 80M+40M_7_6905MHz
ANT
Pol. Horizontal Fundamental
Date: 20260303 Date; 20250303
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
o5 s FEAK_BE(UNIY 6
JEAK_BE[UNHJ_BE I
700 00
1 2
5251 ittt i 525
Peak
30 %
115
115
85 6885. 6997, TA08. 2. 7350 )
Frequency (MHz) 1000 240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TM6.72 S4.B1 88.20-33.39 372 .41 1081 B3 M 12 PEAK Mz dBuV/m dBuV/n v dB/m B dB deg
2 T279.8 54.40 74.00 -19.60 37.99 36.60 13.06 33.16 204 112 PEAK 1 6905.00 88.15 ------ ------ 72.86 36.24 12.13 33.08 112 PEX
Date: 20260303 Date; 20250303
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
1
700 0l AVG_BE(UNI)
" AVG_BE(UNII_6E
" 1 i 525
Avg
30 %
115
115
85 6885. 6997, TA08. 2. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 70204 4545 68.20 <275 19.04 3654 13.00 31 294 112 AVERAGE Mz dBuV/m dBuV/n v dB/m B dB deg
7 T38.51 45.25 54.00 -B.75 28.80 36,52 13.10 33.17 204 112 AVERAGE 1 6905.00 78.09 ------ ------ 62.80 36.21 12.16 33.08 112 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number

1 C212 of C238




SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

Mode Band Edge
U-NII-8_6525-7125 802.11be EHT320_CH191 Puncturing 80M+40M_7_6905MHz
ANT
Pol. Vertical Fundamental
Date: 20260303 Date; 20250303
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 o5
JEAK_BE[UNHJ_BE
700 00
2
3 B i5
Peak %5 .
115
115
85 6885. 6997, TA08. 2. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TMAD3 .06 88.20 -M.14 3159 .59 13.03 BAS BL 149 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 73.01 5418 74.00 -19.82 37.73 36,52 1310 BT 291 149 PEAK 1 6905.00 79.38 ------ ------ 64.09 36.20 12.17 33.08 291 149 PEAK
Date: 20260303 Date; 20250303
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
700 0l AVG_BE(UNI) 6
AVG_BE(UNII_6E
s 7 B4
Avg
30 %
115
115
85 6865. 6997, TA08. 2. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 713039 45.08 68.20 -23.12 29.00 3.4 1075 313 21 149 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
? 73310 45.29 54.00 -B.71 28.80 36,57 13.08 33.16 291 149 AVERAGE 1 6905.00 70.25 ------ ------ 54,96 36.21 12.16 33.08 291 149 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number

1 C213 of C238




SPORTON LAB.

FCC RF Test Report

Report No. : FR511612F

Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Puncturing 80M_4_6105MHz
ANT
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
1
525 oot T 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 560175 54.22 88.20 -33.98 38.94 36.31 171 32.74 219 114 PEAC 1 6105.00 B4.42 ------ - 69.30 36.41 11.62 32.91 219 114 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5703.49 44.50 68.20 -13.70 29.01 36.61 11.66 32.78 219 114 AVERAGE 1 6105.00 75.82 ------ - 60.65 36.32 1177 32.92 219 114 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C214 of C238

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




s ss. FCC RF Test Report Report No. : FR511612F

Mode

132

Band Edge

U-NII-5_802.11be EHT320_CH31_Puncturing 80M_4_6105MHz

ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
15 i1
104 100
1
52 Bttt b e 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5649.18 54.42 88.20 -33.78 38.99 36.50 11.69 32.76 296 149 PEAK 1 6105.00 79.20 ------ - 64.09 36.39 11.64 32.92 29 149 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5710.38 44.99 68.20 -13.30 29.40 36.62 11.66 32.78 29 149 AVERAGE 1 6105.00 71.42 ------ - 36,31 36.39 1064 32.92 29 149 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C215 of C238

TEL : +86-512-57900158
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
133
Mode Band Edge
U-NII-8_6525-7125_802.11be EHT320_CH191 Puncturing 80M_1 6905MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 202603403 Date; 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
05 s PEAK. BE(UNI_6
JEAK_BE[UNHJ_BE
100 100
1 i
2 e 5
Peak
30 %
115
175
6%45 6866 6987, T108. T2, 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 7TH5.41 55.05 88.20 -3.15 38.68 3651 13.00 3.4 208 112 PEAK Miz dBuV/n dBuv/m dwy di/m B B o deg
7 T3LA7 S4.48 74.00 -19.52 37.99 36,56 13.09 33.16 208 112 PEAK 1 6905.00 B6.BL ------ ------ 7152 36.20 12.16 33.08 208 112 PEAK
Date: 202603403 Date; 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
15 i
1
100 0 AVG_BE(UNID
s AVG_BE{UNI_6E
. 12 525
Avg
30 %
115
175
6%45 6866 6987, T108. T2, 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 T34 4530 68.20 2290 28.86 36.57 13.02 3.5 208 112 AVERAGE Miz dBuV/n dBuv/m dwy di/m B B o deg
7 725441 45.28 54.00 -B.72 28.79 36.60 13.04 33.15 208 112 AVERAGE 1 6905.00 77.94 ------ ------ 62.67 36.26 12.08 33.07 208 112 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number 1 C216 of C238




saranas. FCC RF Test Report

Report No. : FR511612F

133
Mode Band Edge
U-NII-8_6525-7125_802.11be EHT320_CH191 Puncturing 80M_1 6905MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 20250303 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
ir5 a5
JEAK_BE[UNHJ_BE
100 00
1 2
525 bt 4 05
Peak %5 .
115
115
6%45 866 6987, T108. T2, 350 0
Frequency (MHz) 1000 240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TI9.I5 53.B5 .20 -3.35 350 .50 1299 B M2 151 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
1OTRLES S35 7400 -18.65 389 .54 13.09 BT M2 151 PEAK 1 6905.00 77.66 ------ ----— 6.3 36.28 1.11 3,07 28 151 PEAK
Date: 20250303 Date: 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
ir5 a5
100 0 AVG_BE(UNY_6
[AVG_BE(UNII_6E
s 7 55
Avg i 30
115
115
6%45 866 6987, T108. T2, 350 0
Frequency (MHz) 1000 2240, 80, 4700, 5960, a0
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 7ML 5.3 68.20-0.97 W77 %58 13.03 315 22 151 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
1 TI86.48 45.48 5400 -B.52 1898 6.60 13.06 3316 282 151 AVERAGE 1 6905.00 69.58 ------ - 4.9 6.3 1.16 3.08 281 151 AVERAGE
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s ss. FCC RF Test Report Report No. : FR511612F

134

Mode Band Edge

U-NII-5_802.11be EHT320_CH31_Puncturing 40M_8_6105MHz

ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
52.5.4, ikt b A Sl 525 Tl bl
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5686.66 54.97 88.20 -33.13 39.50 36.57 11.67 32.77 U7 115 PEAK 1 6105.00 84,18 ------ ------ 09.01 36.32 1.7 32.92 U7 115 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
1
7““ il . BELN.
525 i 525
Avg A D
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5643.82 45.21 68.20 -20.99 29.80 36.48 11.69 32.76 217 115 AVERAGE 1 6105.00 74.83 ------ - 39.44 36.24 12.09 32.94 207 115 AVERAGE
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
134
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Puncturing 40M_8_6105MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
15 i1
104 100
1
525 4 h L 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5/49.39 54,32 88.20 -33.88 38.78 36.70 11.64 32.80 280 149 PEAK 1 6105.00 80.49 ------ ------ 65.16 36.34 11.82 32.92 280 149 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
150 AVG_BE(ONI) 1050
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5761.20 44.86 68.20 -13.34 29.38 36.60 11.66 32.78 280 149 AVERAGE 1 6105.00 70.55 ------ - 5.4 36.31 1074 32.92 280 149 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR511612F

135
Mode Band Edge
U-NII-8_6525-7125_802.11be EHT320_CH191 Puncturing 40M_1 6905MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 20260303 Date; 20250303
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
75 W5 PEAK_BE(UNH 6
JEAK_BE[UNHJ_BE I
700 00
1 2
i3 ” - 5
Peak
30 %
115
115
85 6885. 6997, TA08. 2. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 TI6L4 5423 8820 -39 .08 3602 1286 3.3 207 112 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
? 731189 54.56 74.00 -19.44 38.06 36,38 13.08 33.16 207 112 PEAK 1 6905.00 B6.82 ------ ------ 7153 36.24 12,13 3308 207 112 PEAK
Date: 20260303 Date; 20250303
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
1
700 0l AVG_BE(UNINY
" AVG_BE(UNII_6E
" 171 525
Avg
30 %
115
115
85 6865. 6997, TA08. 2. 7350 )
Frequency (MHz) 1000 240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
178 4500 6820 -2.99 8.83 36.52 13.00 3.4 207 112 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 725139 45.11 54.00 -B.89 28.62 36.60 13.04 33.15 207 112 AVERAGE 1 6905.00 77.39 ------ ------ 62,12 36.26 12.08 33.07 207 112 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
135
Mode Band Edge
U-NII-8_6525-7125_802.11be EHT320_CH191 Puncturing 40M_1 6905MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 202603403 Date; 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
15 i
JEAK_BE[UNHJ_BE
100 100
| 2
525 Hobvnl it s
Peak
30 %
115
175
6%45 866 6987, T108. T2, 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
172308 501 88.20 3409 37.68 36.56 13.02 3.5 282 151 PEAK Miz dBuV/n dBuv/m dwy di/m B B o deg
1 T3.78 5473 74.00 -19.27 38.25 36,55 13.09 33.16 282 151 PEAK 1 6905.00 78.25 ------ ------ 62.96 36.23 12.14 33.08 282 151 PEAK
Date: 202603403 Date; 202503403
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
15 i
100 0 AVG_BE(UN_6
s AVG_BE{UNI_6E
: f ? 525
Avg
30 %
115
175
6%45 6866 6987, T108. T2, 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
e Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1723003 45.019 68.20 -B.01 28.76 3656 13.02 3.5 282 151 AVERAGE Miz dBuV/n dBuv/m dwy di/m B B o deg
? 731491 45.33 54.00 -B.67 28.84 36,57 13.08 33.16 282 151 AVERAGE 1 6905.00 68.28 ------ ------ 52.99 36.24 12,13 33.08 282 151 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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saranas. FCC RF Test Report

Report No. : FR511612F

139
Mode Band Edge
U-NII-8_802.11ax HE20 CH233_Partial RU-26RU8_7115MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
o5 s PEAK_BE{UNI)_BE|
PEAK_BE{UNT)_8E
700 00
55 !
lhwwgran y s ik
Peak M
30 %
115
115
5 6994, 7083, T2, T261. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 M5B8 7573 8.0 -1.47 5968 .05 173 B3 1L 108 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 726100 54.39 74.00 -19.61 37.99 36.60 13.04 33.15 131 108 PEAK 1 7115.00 8450 ------ ------ 68.45 36.45 12.73 3313 131 108 PEAK
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
700 I 0l AVG_BE(UNI) i
" AVG_BE(UNI_6E
" L p 525
Avg
350! 35I0/ﬂ,-//*’§~_J
115
115
5 6994, 7083, T2, 261 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 TIB.28 674 68.20 -5.46 46.69 36.05 10.73 313 13 108 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 726060 44.68 54.00 -9.32 28.17 36.60 13.07 33.16 131 108 AVERAGE 1 7115.00 76.69 ------ ------ 60.64 36.45 12.73 3313 131 108 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
139
Mode Band Edge
U-NII-8_802.11ax HE20 CH233_Partial RU-26RU8_7115MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
o5 s PEAK_BE{UNI)_6E|
PEAK_BE{UNT)_8E I 1
700 00
2
LY 0 Sy e Ittt e o, s
Peak %5 .
115
115
5 6994, 7083, T2, T261. 7350 )
Frequency (MHz) 1000 240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Cable Preanp  APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 M58 63.87 88.20-M.33 4782 .45 173 B3 OB M1 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
2 THL71 5475 74.00 -19.25 38.24 36,60 13.07 33.16 255 141 PEAK 1 711500 75.62 ------ ------ 59.57 36.45 12.73 33113 255 141 PEAK
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
700 0l AVG_BE(UNI)_
" AVG_BE(UNI_6E
' 2 525
Avg
30 %
115
115
5 6994, 7083, T2, 261 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 71528 52.86 68.20 -15.34 3681 .05 10.73 313 25 141 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 THL71 4446 5400 -9.54 27.95 36,60 13.07 33.16 255 141 AVERAGE 1 7115.00 66.33 ------ ------ 50.28 36.45 12.73 3313 255 141 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
141
Mode Band Edge
U-NII-8_802.11be EHT20_CH233_Single RU-26RU8_7115MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 20260302 Date; 20250302
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
15 05 PEAK_BE(UND)._
PEAK_BE(UNI_8E '
100 100
1
Ly L " " A oAb b B A i s
Peak %5 .
115
175
6505 6994, 7083, T2 T261. 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 7158 T R0 -15.03 SL.12 .45 173 B3 10 107 PEAK Miz dBuV/n dBuv/m dwy di/m B B o deg
2 729037 54.52 74.00 -19.48 38.02 36.60 13.06 33.16 130 107 PEAK 1 7115.00 83,51 -----n --eoe- 69.46 36.45 12.73 3313 130 107 PEAK
Date: 20260302 Date; 20250302
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
15 i
100 ! 0 AVG_BEUNI)_GE!
s AVG_BE{UNI_6E
' ? 525
Avg I
Tl 35.0/‘”4
115
175
6505 6994, 7083, T2 T261. 7350 0
Frequency (MHz) 1000 40, 80, 4. 5960, 1]
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 71508 662 G820 5.5 46.57 36.45 1.73 313 10 107 AVERAGE Miz dBuV/n dBuv/m dwy di/m B B o deg
7 T257.00 44.53 54.00 -9.47 28.04 36,60 13.04 33.15 130 107 AVERAGE 1 7115.00 76.58 ------ ------ 60.53 36.45 12.73 3313 130 107 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number

1 C224 of C238




s ss. FCC RF Test Report Report No. : FR511612F

141

Mode Band Edge

U-NII-8_802.11be EHT20_CH233_Single RU-26RU8_7115MHz

ANT 1+2
Pol. Vertical Fundamental
Date: 20250302 Date; 20250302
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
B75 PEAK_BE(UNI)_6E|

i1
PEAK_BE{UNI_8E

1
il .uwf -

2
525 " o . N

SEISM et '
Peak %5 .
175
115
6505 6994, 1083, TiL T261. 350 0
Frequency (MHz) 1000 240, . 4720, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBu/m dBuv/m dv dB/m A8 B m deg —
1 TI5.28 63.61 88.20 -M.59 4756 .05 173 B3OS 18 PEAK Mz dBu/m dBul/m v difm B B o deg
7 729.16 34.63 74.00 -19.33 38.14 36.60 13.07 3316 255 138 PEAK 1 711500 73.84 ------ - .79 3645 1.7 B35 138 PEAK
Date: 20250302 Date: 20250302
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1054 1050
15 i
100 0 AVG_BE(UNI_
s AVG_BE(UNI)_6E
’ 2 525
Avg
350 %
175
115
6505 6994, 1083, TiL T261. 350 0
Frequency (MHz) 1000 240, . 4720, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 TI5.28 5268 68.20 -15.52 36.63 .05 10.73 313 25 138 AVERAGE Mz dBu/m dBul/m v difm B B o deg
1 7263253 447 400 -9.53 27.98 36.60 13.04 33.15 255 138 AVERAGE 1 711500 66.37 ------ - 50.32 36,45 10.73 3313 255 138 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C225 of C238
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
142
Mode Band Edge
U-NII-8_802.11be EHT20_CH233_Small RU-106+26_OFDMA_2_ 7115MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
o5 s PEAK_BE{UNI)_BE|
PEAK_BE{UNT)_8E I
700 00
2
55 sy et " o o ‘ \
Peak " . M
115
115
5 6994, 7083, T2, T261. 7350 )
Frequency (MHz) 1000 240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 M5B8 7505 8820 -13.05 59.00 .45 173 B3 1L 109 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 7340.21 54.46 74.00 -19.54 38.01 36,52 13.10 3.7 131 109 PEAK 1 7115.00 83.97 ------ ----- 67.92 36.45 12.73 3313 131 109 PEAK
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
700 1 0l AVG_BE(UNI S
" AVG_BE(UNI_6E
' L 2 525
v sl B0 -
115
115
5 6994, 7083, T2, 261 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 758 692 68.20 5.8 4687 3.05 1073 313 13 109 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
7 T261.89 44.55 54.00 -9.45 28.06 36.60 13.04 33.15 131 109 AVERAGE 1 7115.00 74.81 ------ --e- 58.76 36.45 12.73 3313 131 109 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612F
142
Mode Band Edge
U-NII-8_802.11be EHT20_CH233_Small RU-106+26_OFDMA_2 7115MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
o5 s PEAK_BE{UNI)_6E|
PEAK_BE{UNT)_8E I 1
il M -
?
525 Mgyt peimppn Al n bbb dohochtond o ) )
Peak %5 . MM
115
115
5 6994, 7083, T2, T261. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 M58 6303 8820 -5.07 4108 3605 1073 B3 BB 18 PEAK Mz dBuV/m dBuV/n oV dB/m B A8 deg
? 73365 54.97 74.00 -19.03 38.52 36,33 13.09 3.7 258 138 PEAK 1 7115.00 75.69 ------ ------ 59.64 36.45 12.73 3313 2% 138 PEAK
Date: 202603402 Date; 202503402
" Level (dBuVim) " Level (dBuVim)
125 1225
1050 1050
5 o5
700 0l AVG_BE(UNI)_
" AVG_BE(UNI_6E
' 2 525
Avg %5 M"I/"_)_ffvw—J
115
115
5 6994, 7083, T2, T261. 7350 )
Frequency (MHz) 1000 2240, 80, 470, 5960, T
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Llevel Line (d8) Level Factor Loss Factor Renark Linit Hargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TIB.8 5355 68.20 -14.65 37.50 36.05 1073 313 2B 138 AVERAGE Mz dBuV/m dBuV/n oV dB/m B A8 deg
? 725522 44.56 54.00 -9.44 28.07 36.60 13.04 33.15 258 138 AVERAGE 1 711500 65.48 ------ ------ 49.43 36.45 1.73 3313 258 138 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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saranas. FCC RF Test Report

Report No. : FR511612F

<Co-location>

Radiated Spurious Emission Test Modes

Mode Band (BGaI—Tf) Antenna Modulation Channel | Frequency 2::2 RU | Remark
2400-2483.5 0+1 802.11n HT20 11 2462 MCS0
Mode 143 = CO-TX
6875-7125 1+2 802.11be EHT20 233 7115 MCSO - -
2400-2483.5 1 Bluetooth-LE_GSFK 00 2402 2Mbps
Mode 144 CO-TX
6875-7125 142 802.11be EHT20 233 7115 MCSO = - -
Summary of each worse mode
. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHZ) (@Buv/m)  (dBuV/m) (dB) Pol. - Result | Remark
802.11n HT20 11 | 248351  36.91 5400 | -17.09 V | AVERAGE Pass Eg‘gg
143 802.11be EHT20 233 | 7125.28 59.53 68.20 867 = H  AVERAGE Pass Eggg
802'11b‘i|$;0T20+11” 233 1423000  48.35 8820  -39.85 V Peak | Pass = Harmonic
Bluetooth-LE_ GSFK 00 = 2389.70  39.02 5400  -1498 V AVERAGE Pass Eg‘gg
144 802.11be EHT20 233 7125.28 60.35 68.20 785 | H | AVERAGE Pass E?Sg
802.11be EHT20+ .
Bluetooth-LE_GSFK 233 | 14230.00 48.13 88.20 -40.07 H Peak Pass | Harmonic

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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143
Mode Band Edge
802.11n HT20_CH11 2462MHz+802.11be EHT20_CH233_7115MHz
ANT 0+1
Pol. Horizontal Fundamental
Ly i) Date: 20250340 Lol i) Date: 20250340
1225 1225
1050 1040
1
i1 i1
PEAK_BE 74 PEAK 74
100 Ll
525 1 525
Peak . " Ao
bt d
50 50 i
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2485.03 45.86 74.00 -18.14 43.71 30.80 5.46 3411 313 234 PEAK 1 262.00 93.88 ------ - 978 30.79 5.43 M2 33 D4 PEA
Ly i) Date: 20250340 Lol i) Date: 20250340
1225 1225
1050 1040
s s *
100 [l
AVG_BE 54 VG 54
525 525
Avg i
30 ——— 30 -
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2483.51 35.00 54.00 -19.00 32.85 30.80 5.6 34.11 313 234 AVERAGE 1 2462.00 85.97 ------ - B3.87 30.79 5.3 3412 313 234 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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Mode Band Edge
802.11n HT20_CH11_ 2462MHz+802.11be EHT20_CH233_7115MHz
ANT
Pol. Vertical Fundamental
Ly i) Date: 20250340 Lol i) Date: 20250340
1225 1225
1050 1040 1
i1 i1
PEAK_BE 74 PEAK 74
100 Ll
525 1 525 J
Peak o — bt
30 30
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 283.66 47.27 74.00 -16.73 45.12 30.80 5.6 3411 289 315 PEAK 1 2462.00 98.98 ------ - 9.88 30.79 5.43 34.12 289 315 PEAK
Ly i) Date: 20250340 Lol i) Date: 20250340
1225 1225
1050 1040
1
i15 i1
100 [l
AVG_BE 54 VG 54
525 525
30 T o 30
gl A
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
WoBn B B B B B @ g o B B B BR B B @ kg
1 2483.51 36.91 54.00 -17.09 34.76 30.80 5.46 34.11 289 315 AVERAGE 1 2462.00 90.81 ------ - B8.71 30.79 5.43 3412 289 315 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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143
Mode Band Edge
802.11be EHT20_CH233_7115MHz+802.11n HT20_CH11 2462MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 20250340 Date: 20250310
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
125 1225
1050 1050
o5 s PEAK_BE{UNI)_GE|
PEAK_BE{UNI)_E I
100 00
525 gt e b i ™ 21 0 525 .
Peak %5 "
115
115
6905 6994, 7083, T2, T261. 7350 )
Frequency (WHz) 1000 240, 80, 470, 5960, 720
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TI5.28 67.89 88.20 -0.31 5499 .07 10.20 3.7 100 M1 PEK Mz dBuV/m dBuV/n o dB/m B A8 deg
7 T288.59 5171 74.00 -22.29 38.9 36.91 10.18 34.34 100 211 PEAK 1 711500 93.32 ------ - 9120 30.79 5.4 3411 160 M1PEN
Date: 20250340 Date: 20250310
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
125 1225
1050 1050
75 5
100 0l AVG_BE(UNI S
" AVG_BE(UNI_6E
" 2 525
Avg
30 %
115
115
6905 6994, 7083, T2, T261. 7350 )
Frequency (WHz) 1000 240, 80, 47, 5960, 720
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq level Line (d8) Level Factor Loss Factor Renark Uinit bargin Read Aot Cable Preanp  APos  Thos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 M58 59.59 68.20 -8.67 46.63 37.07 10.20 34.37 100 211 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
7 726679 42.18 54.00 -11.82 29.42 36.93 10.18 3435 100 211 AVERAGE 1 7115.00 8.9 ------ ------ B3.86 30.79 5.43 3412 100 211 AVERAGE

Remark: All signals exceeding the limit are fundamental frequency signals and can be ignored.

Sporton International Inc. (Kunshan)
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143
Mode Band Edge
802.11be EHT20_CH233_7115MHz+802.11n HT20_CH11 2462MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 20280340 Date: 20250340
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
05 - PEAK_BE(UA_6]
PEAK_BE(UAI_6E I
100 0
L e o b MM”MMWWWWMWMWMWMQ 525 s
Peak %5 .
115
175
6505 994, 7083, T2 T261. 7350 !
Frequency (WHz) 1000 240, 80, 472, 5960, T200
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 M58 59.06 §8.20 -8.94 4636 .07 10.20 3.7 100 136 PEK Mz dBuV/m dBuV/n o dB/m B A8 deg
1 THLER SLTA TAG0-1.26 19.03 3686 1008 333 100 136 PEAK 1 7500 92,05 ----ov - W5 M9 543 M2 100 136 PEC
Date: 20280340 Date: 20250340
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
i3 a5
00 00 AG_BE(UN 5!
04 AVG_BE(UNI)_6E
" ) 525
Avg
30 %
115
175
6505 994, 7083, T2 T261. 7350 !
Frequency (WHz) 1000 240, 80, 4720, 5960, T200
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 T8 49.55 68.20 -18.65 36.65 37.07 10.20 34.37 100 136 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
1735601 4205 .00 -1L95 29.28 36.94 10.18 335 100 136 AVERMGE 1 TH5.00 8453 oo - .43 0.9 543 M2 100 136 AVERAGE
Remark: All signals exceeding the limit are fundamental frequency signals and can be ignored.
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Pol. Horizontal Vertical
. Lol (dBm) Date: 20260313 .- Lovl dBvim) Date: 20260313
1225 — 1225 T
1050 105,
875 075
LT IO 0 e LT LI 1 e
100 100
0L P ™ 0L ™ ™
= A L [ ol i 4
Peak N gk WWWMWWWW L ™ bt B SR
350 30
Avg
175 fr
3000 10400. 17800, 25200, 32600, 40000 3000 10400. 17800, 25200, 32600, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 4924.00 45.44 74.00 -28.5 51.43 35.54 1112 52.65 - - Peak 1 4924.00 44.46 74.00 -29.54 50.45 35.54 1112 52.65 - -- Peak
2 7386.00 £3.39 74.00 -30.61 £5.94 36.57 13.03 .55 - - Peak 1 7386.00 43.44 74.00 -30.56 45.99 36.57 13.13 2.5 - -- Peak
3 14230.00 48.18 88.20 -40.02 £3.91 30.9 16.33 5196 - --- Peak 3 1423000 48.35 88.20 -30.85 44.08 30.90 16.33 5L - -~ Peak
Sporton International Inc. (Kunshan) Page Number : C233 of C238

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415



FCC RF Test Report
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144
Mode Band Edge
Bluetooth-LE_GSFK _CH00_2402MHz+802.11be EHT20_CH233_7115MHz
ANT 1
Pol. Horizontal Fundamental
Ly i) Date: 20250340 Lol i) Date: 20250340
1225 1225
1050 1040
i1 i1 1
PEAK 74
100 Ll
525 1 525
Peak - - " : \ R P A ———
30 B0 -
115 115
2 . pii) JATS 23, 5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.80 48.00 74.00 -26.00 46.00 30.78 5.36 34.24 294 107 PEAC 1 2400.00 8459 ------ - B2.58 30.78 537 3414 94 107 PEAK
Ly i) Date: 20250340 Lol i) Date: 20250340
1225 1225
1050 1040
i1 i1 1
100 Ll
VG 54
525 525
Avg
30 Bl 1 4. pmrr
115 115
2 . pii) JATS 2, 5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.91 38.77 54.00 -15.23 36.77 30.78 536 34.14 294 107 AVERAGE 1 2402.00 83.18 ------ - BL17 3078 5.37 3414 294 107 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C234 of C238
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144
Mode Band Edge
Bluetooth-LE_GSFK _CH00_2402MHz+802.11be EHT20_CH233_7115MHz
ANT 1
Pol. Vertical Fundamental
Ly i) Date: 20250340 Lol i) Date: 20250340
1225 1225
1050 1040
1
i1 i1
PEAK 74
100 Ll
525 1 525
Peak ‘ : ' ot '
30 30
115 115
2 . pii) JATS 23, 5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 1389.91 48.42 74.00 -15.58 46.42 30.78 5.36 3424 399 199 PEAK 1 802,00 93.75 ------ - 9174 .78 5.37 M4 399 199 PEAK
Ly i) Date: 20250340 Lol i) Date: 20250340
1225 1225
1050 1040
1
i1 i1
100 [l
VG 54
525 525
Avg 1
30 o~ B0 MMWMM’“WM
115 115
2 . pii) JATS 2, 5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.70 39.02 54.00 -14.98 37.02 30.78 5.6 34.14 399 190 AVERAGE 1 2402.00 92.18 ------ - 9%.17 30.76 5.37 34.14 399 199 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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144
Mode Band Edge
802.11be EHT20_CH233_7115MHz+ Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 1+2
Pol. Horizontal Fundamental
Date: 20250340 Date: 20250310
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
125 1225
1050 1050
o5 s PEAK_BE{UNI)_6E|
PEAK_BE{UNI)_E I
100 00
525 TR PP I o P mz 7 525
Peak %5 .
115
115
6905 6994, 7083, T2, T261. 7350 )
Frequency (MHz) 1000 240, 80, 47, 5960, 720
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 M58 7004 §8.20 -18.06 57.24 .07 10.20 3.7 105 106 PEAK Mz dBuV/m dBuV/n o dB/m B A8 deg
7 739.95 50.71 74.00 -23.29 37.98 36.89 10.18 34,34 105 106 PEAK 1 7115.00 92.64 ------ ------ 99.63 30.78 5.37 34.14 185 106 PEA
Date: 20250340 Date: 20250310
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
125 1225
1050 1050
75 5
100 0l AVG_BE(UNI S
" AVG_BE(UNI_6E
" 7 525
Avg
30 %
115
115
6905 6994, 7083, T2, T261. 7350 )
Frequency (Hz) 1000 240, 80, 47, 5960, 720
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 TIB.28 60.35 68.20 -7.85 47.45 37.07 10.20 3.7 185 106 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
7 725.11 42,19 54.00 -11.81 29.42 36,94 10.18 3435 105 106 AVERAGE 1 7115.00 89.19 ------ --ooe- B7.18 30.78 5.37 3414 105 106 AVERAGE

Remark: All signals exceeding the limit are fundamental frequency signals and can be ignored.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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144
Mode Band Edge
802.11be EHT20_CH233_7115MHz+ Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 1+2
Pol. Vertical Fundamental
Date: 20280340 Date: 20250340
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
05 - PEAK_BE(UA_6]
PEAK_BE(UAI_6E I
100 0
3 ; 5
Peak %5 "
115
115
6505 994, 7083, T2 T261. 7350 !
Frequency (WHz) 1000 240, 80, 4720, 5960, T200
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 M52 5.0 88.20 -3L00 4430 .07 10.20 3.7 116 139 PEAK Mz dBuV/m dBuV/n o dB/m B A8 deg
1 THLTE SLEY TAG0-1L3L .96 3689 1008 M4 116 139 PEAK 1 TH5.00 8931 oo - .30 0.8 537 MM 16 139 PEC
Date: 20280340 Date: 20250340
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
i3 a5
il m ALG_BEIN 5
04 AVG_BE(UNI)_6E
' ) ol
Avg
30 %
115
115
6505 994, 7083, T2 T261. 7350 !
Frequency (WHz) 1000 240, 80, 4720, 5960, T200
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m dv dB/m A8 B m deg -
1 5.8 5037 68.20 -17.83 3.47 .07 10.20 3.7 116 139 AVERAGE Mz dBuV/m dBuV/n o dB/m B A8 deg
170 4202 00 -8B 293 36.95 10.08 335 116 139 AVERMGE 1 TH5.00 B5.80 o - B8 537 MM 116 139 AVERAGE
Remark: All signals exceeding the limit are fundamental frequency signals and can be ignored.
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Pol. Horizontal Vertical
.. Lol Vi) Date: 20250313 . Lol (Vi) Date: 20250313
1225 — 1225 1
18 075
LT LU ] e HITLITT L 1 b
100 100
a4 -|_|-H U AVGYU-NL6E @) LHJ H AVGYU-NI)LBE
T Pl ! ot
Peak MWJWW WWW%WW o - W N Ty
350 3
Avg
115 1!
3000 10400. 17800. 25000, 32600, 40000 3000 10400. 17800, 2520, 32600, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4804.00 47.01 74.00 -26.99 53.22 35.30 11.07 5.8 ---  --- Peak 1 4804.00 45.38 74.00 -28.42 5L.79 35.30 11.67 52.38 --- Peak
7 14230.00 48.13 88.20 -40.07 £3.86 39.90 16.33 1.9 ---  --- Peak 1 14230.00 46.72 88.20 -41.48 42.45 39.90 16.33 11.% -~ Peak
Sporton International Inc. (Kunshan) Page Number : C238 of C238
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Appendix D. Duty Cycle Plots

Band ANT Duty Cycle(%) T(ms) 1T(kHz) S\éﬁi"r:’g
802.11a 1 99.05 - - 10Hz
802.11ax HE20 1 99.63 - - 10Hz
802.11ax HE40 1 99.63 - - 10Hz
802.11ax HE80 1 99.63 - - 10Hz
802.11ax HE160 1 99.63 - - 10Hz
802.11be EHT20 1 99.82 - - 10Hz
802.11be EHT40 1 99.63 - - 10Hz
802.11be EHT80 1 99.63 - - 10Hz
802.11be EHT160 1 99.63 - - 10Hz
802.11be EHT320 1 99.63 - - 10Hz
11be EHT20 MRU 1 98.91 - - 10Hz
11be EHT80 MRU 1 98.23 - - 10Hz
11be EHT160 MRU 1 97.87 0.920 1.087 3KHz
11be EHT320 MRU 1 92.06 0.580 1.724 3KHz
802.11a 2 99.05 - - 10Hz
802.11ax HE20 2 99.63 - - 10Hz
802.11ax HE40 2 99.82 - - 10Hz
802.11ax HE80 2 99.82 - - 10Hz
802.11ax HE160 2 99.63 - - 10Hz
802.11be EHT20 2 99.63 - - 10Hz
802.11be EHT40 2 99.63 - - 10Hz
802.11be EHT80 2 99.63 - - 10Hz
802.11be EHT160 2 99.63 - - 10Hz
802.11be EHT320 2 99.63 - - 10Hz
11be EHT20 MRU 2 99.56 - - 10Hz
11be EHT80 MRU 2 98.23 - - 10Hz
11be EHT160 MRU 2 98.94 - - 10Hz
11be EHT320 MRU 2 98.31 - - 10Hz
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802.11a_Antl

Spectrum

(=)

Ref Level 25.00 dBm
f Att 20 dE = SWT
SGL Count 1/1 TRG:VID

Offset 15.86 dB & RBW
10ms & YBW

10 MHz
10 MHz

@ 1Pk Clrw

0.80 dBm

20 dBm-

4.43000 ms
3.48 dB

10 dém

2.08000 ms

TRG cgrm

-1.600

-40 dBm:

-50 dBm

-60 dBm

-70 dBm

CF 5.955 GHz

8000 pts 1.0 ms/

Marker

Type | Ref | Trc | X-value

| ¥-value | Function | Function Result |

M1 1
D1 M1 1
D2, M1 1

4.43 ms
2.08 ms
2.1ms

-0.80 dBm
3.48 dB
-30.686 db

T

15.FEB.2

Date:

802.11ax HE20_Antl

Spectrum

Ref Level 25.00 dBm
f Att 20 dE = SWT
SGL Count 1/1 TRG:VID

Offset 15.86 dB @ RBW

10 MHz

15 ms & YBW 10 MHz

@ 1Pk Clrw

0.47 dBm

20 dBm-

1.79000 ms
28.64 dB

5.42000 ms

-20 dBm

-30 dBm

-40 dBm:

-50 dBm

-60 dBm

-70 dBm

CF 5.955 GHz

8000 pts 1.5 ms/

Marker

Type | Ref | Trc | X-value

| ¥-value | Function | Function Result |

M1 1
D1 M1 1
D2, M1 1

179 ms
5.42 ms
5.44 ms

0.47 dBm
-28.64 dB
-0.03 dB

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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802.11ax HE40_Antl

Spectrum n{?‘l

Ref Level 25.00 dBm Offset 15.86 dB @ RBW 10 MHz
fo Att 20 de & SWT 10 ms & YBW 10 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

20 dem mM1[1] 3.47 dBm

1.54000 ms
10 dBm D1[1] 1.22 dB

5.41000 ms

PO NPT R SRR
TRG fgjfuu dal

-10 dBm

-20 dBm

-30 dBm

-40 dBm:

-50 dBm

-60 dBm

-70 dBm

CF 5.965 GHz
Marker

8000 pts

1.0 ms/

Type | Ref | Trc | X-value | ¥-value | Function |
M1 1 1.54 ms -3.47 dBm
D1 M1 1 5.41 ms 1.22 dB
D2 M1 1 5.43 ms 0.09 dB

T .

Function Result |

Date: 15.FEB

802.11ax HE80_Antl

Spectrum n{?‘l

Ref Level 25.00 dBm Offset 15.96 dB @ RBW 10 MHz
fo Att 20 de & SWT 10 ms & YBW 10 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

20 dem mM1[1] 6.33 dBm

620.00 ps
10 dBm D1[1] 3.87 dB

5.41000 ms

-10 dém

-20 dBm

-30 dBm

-40 dBm:

-50 dBm

-60 dBm

-70 dBm

CF 5.985 GHz

Marker

Type | Ref | Trc | X-value | ¥-value |
M1 1 6520.0 ps -6.33 dBm
D1 M1 1 5.41 ms 3.87 dB
D2 M1 1 5.43 ms -0.01 dB

T .

8000 pts

1.0 ms/

Function | Function Result |

Date:

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : D-3 of D15



seomron 1as. FCC RF Test Report

Report No. : FR511612F

802.11ax HE160_Antl

Spectrum

(=)

Ref Level 25.00 dBm
f Att 20 dE = SWT
SGL Count 1/1 TRG:VID

Offset 15.64 dB & RBW
10ms & YBW

10 MHz
10 MHz

@ 1Pk Clrw

M1[1]

20 dBm-

D1[1]

10 dém

32.79 dBm
780.00 ps
27.88 dB
5.41000 ms

m

-10 dBm

-20 dBm

-30 dBm—

-40 dBm:

-50 dBm

-60 dBm

-70 dBm

CF 6.025 GHz

8000 pts

1.0 ms/

Marker

Type | Ref | Trc | X-value

| ¥-value |

Function

Function Result |

M1 1
D1 M1 1
D2, M1 1

.41
5.43

780.0 ps

-32.79 dBm

ms 27.88 dB
ms -2.19 dp

T

Date: 15.FEB

802.11be EHT20_Antl

Spectrum

(=)

Ref Level 25.00 dBm
f Att 20 dE = SWT
SGL Count 1/1 TRG:VID

Offset 15.

86 dB & RBW
10ms & YBW

10 MHz
10 MHz

@ 1Pk Clrw

M1[1]

20 dBm-

D1[1]

10 dém

1.51 dBm
2.73000 ms;
34.70 dB

" 5.42000 ms

-10 dém

-20 dBm

-30 dBm

-40 dBm:

-50 dBm

-60 dBm

-70 dBm

CF 5.955 GHz

8000 pts

1.0 ms/

Marker

Type | Ref | Trc | X-value

| ¥-value |

Function |

Function Result

M1 1
D1 M1 1
D2, M1 1

2,73 ms 1
5.42 ms
5.43 ms

.51 dBm

-34.70 dB
-30.78 dB

T

14:11:02

Date:

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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802.11be EHT40_Ant1l

Spectrum

(=)

Ref Level 25.00 dBm
f Att 20 dE = SWT
SGL Count 1/1 TRG:VID

Offset 15.86 dB & RBW
10ms & YBW

10 MHz
10 MHz

@ 1Pk Clrw

4.27 dBm

20 dBm-

3.41000 ms;
1.18 dB

10 dém

5.42000 ms

-10 dém

-20 dBm

-30 dBm

-40 dBm:

-50 dBm

-60 dBm

-70 dBm

CF 5.965 GHz

8000 pts 1.0 ms/

Marker

Type | Ref | Trc | X-value

¥-value | Function | Function Result |

3.41 ms
5.42 ms
5.44 ms

M1 1
D1 M1 1
D2, M1 1

-4.27 dBém
1.18 dB
1.683 db

802.11be EHT80_Antl

Spectrum

(=)

Ref Level 25.00 dBm
f Att 20 dE = SWT
SGL Count 1/1 TRG:VID

Offset 15.96 dB & RBW
10ms & YBW

10 MHz
10 MHz

@ 1Pk Clrw

33.49 dBm

20 dBm-

4.07000 ms
30.04 dB

10 dém

5.42000 ms

-10 dém

-20 dBm

-30 dBm

-40 dBm:

-50 dBm

-60 dBm

-70 dBm

CF 5.985 GHz

8000 pts 1.0 ms/

Marker

Type | Ref | Trc | X-value

¥-value | Function | Function Result |

4.07 ms
5.42 ms
5.44 ms

M1 1
D1 M1 1
D2, M1 1

-33.49 dBm
30.04 dB
23.13 dB

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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802.11be EHT160_Ant1

Spectrum

(=)

fo Att
SGL Count 1/1

Ref Level 25.00 dBm
20 dE = SWT

Offset 15.64 dB & RBW
10ms & YBW

10 MHz
10 MHz
TRG:VID

@ 1Pk Clrw

20 dBm-

M1[1]

10 dém

D1[1]

0 dbm

34.24 dBm
3.23000 ms;

28.72 dB
5.42000 ms

RG

-10 dBm

~4.500 d
RS

-20 dBm

-30 dBm

-40 dBm:

-50 dBm

-60 dBm

-70 dBm

CF 6.025 GHz

8000 pts

1.0 ms/

Marker
Type | Ref | Trc |

X-value | ¥-value |

Function | Function Result

M1 1
D1 M1 1
D2, M1 1

3.23ms
5.42 ms
5.44 ms

-34.24 dBm
28.72 dB
0.02 dp

T

Date: 15.FEB

802.11be EHT320_Antl

Spectrum

(=)

fo Att
SGL Count 1/1

Ref Level 25.00 dBm
20 dE = SWT

Offset 15.31 dB & RBW
10ms & YBW

10 MHz
10 MHz
TRG:VID

@ 1Pk Clrw

20 dBm-

M1[1]

10 dém

D1[1]

0 dBm

3.

17.27 dBm

640.00 ps
8.90 dB
42000 ms

-20 dBm

-30 dBm

-40 dBm:

-50 dBm

-60 dBm

-70 dBm

CF 6.105 GHz

8000 pts

1.0 ms/

Marker
Type | Ref | Trc |

X-value | ¥-value |

Function | Function Result

M1 1
D1 1
D2

M1
M1

640.0 ps
5.42 ms
5.44 ms

-17.27 dBm
8.90 dB
-15.10 dB

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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